
 
STATE OF MISSOURI 

 
DEPARTMENT OF NATURAL RESOURCES 

 
MISSOURI CLEAN WATER COMMISSION 

 

 
 

MISSOURI STATE OPERATING PERMIT 
 

In compliance with the Missouri Clean Water Law (Chapter 644 RSMo, hereinafter, the Law), and the Federal Water Pollution 
Control Act (Public Law 92-500, 92nd Congress) as amended, 
 
Permit No.:  MO-0104299 
 
Owner:  City of Cameron 
Address:  205 N. Main Street, Cameron, MO 64429 
 
Continuing Authority:  Same as above  
Address:  Same as above  
 
Facility Name:  Cameron WWTP 
Facility Address:  2311 East Grand Avenue, Cameron, MO 64429 
 
Legal Description:  See Page 2 
UTM Coordinates:  See Page 2 
 
Receiving Stream:  See Page 2 
First Classified Stream and ID:  See Page 2  
USGS Basin & Sub-watershed No.:  See Page 2 
 
is authorized to discharge from the facility described herein, in accordance with the effluent limitations and monitoring requirements 
as set forth herein: 
 
FACILITY DESCRIPTION 
 
 
 
See Page 2  
 
 
 
This permit authorizes wastewater and stormwater discharges under the Missouri Clean Water Law and the National Pollutant 
Discharge Elimination System; it does not apply to other regulated areas.  
 
 
 
January 1, 2023  
Effective Date 
 
 
 
December 31, 2027           
Expiration Date      Chris Wieberg, Director, Water Protection Program 

 
 
  



Page 2 of 9 
Permit No. MO-0104299 

 

FACILITY DESCRIPTION (continued):  
 
Outfall #001 – POTW  
The use or operation of this facility shall be by or under the supervision of a Certified B Operator. 
Influent wet well / bar screen / vortex grit removal / two (2) oxidation ditches / peak flow basin / five (5) final clarifiers / three (3) 
aerobic digesters / sludge handling tank / sludge belt press / sludge is land applied / blending occurs after the oxidation ditches when 
flows from the peak flow clarifier are combined with fully treated effluent/ facility does not have materials stored or conduct 
operations in a manner that would cause the discharge of pollutants via stormwater.   
 
Design population equivalent is 16,000. 
Design flow is 1.60 MGD.  
Actual flow is 1.24 MGD. 
Design sludge production is 492.9 dry tons/year.  
 
Legal Description:  Sec. 13, T57N, R30W, DeKalb County 
UTM Coordinates:  X =396615, Y=4400601 
Receiving Stream:  100K Extent-Remaining Streams (C) 
First Classified Stream and ID:  100K Extent-Remaining Streams (C) (3960) 
USGS Basin & Sub-watershed No.:  (10280101-1302) 
 
 
Permitted Feature INF – Influent Monitoring Location –Headworks  
 
Legal Description:  Sec. 13, T57N, R30W, DeKalb County 
UTM Coordinates:  X=396531, Y=4400614 
 
 
 
  



Page 3 of 9 
Permit No. MO-0104299 

 

OUTFALL 
#001 

TABLE A-1. 
INTERIM EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. In accordance with 10 CSR 20-7.031, 
the final effluent limitations outlined in Table A-2 must be achieved as soon as possible but no later than January 1, 2028. These interim effluent 
limitations in Table A-1 are effective beginning January 1, 2023 and remain in effect through December 31, 2027 or as soon as possible. Such 
discharges shall be controlled, limited and monitored by the permittee as specified below: 

EFFLUENT PARAMETER(S) UNITS 
INTERIM EFFLUENT LIMITATIONS MONITORING REQUIREMENTS 

DAILY 
MAXIMUM 

WEEKLY 
AVERAGE 

MONTHLY 
AVERAGE 

MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

Limit Set: M 
Flow MGD *  * once/weekday*** 24 hr. total 
Biochemical Oxygen Demand5 (Note 3, 
Page 5) mg/L  45 30 once/week composite** 

Total Suspended Solids (Note 3, Page 5) mg/L  45 30 once/week composite** 

E. coli (Note 1, Page 5) #/100mL  1,030 206 once/week grab 

Ammonia as N (January) mg/L 12.1  3.1 once/week composite** 

Ammonia as N (February) mg/L 10.1  2.7 once/week composite** 

Ammonia as N (March) mg/L 10.1  2.7 once/week composite** 

Ammonia as N (April) mg/L 10.1  2.3 once/week composite** 

Ammonia as N (May) mg/L 12.1  1.9 once/week composite** 

Ammonia as N (June) mg/L 12.1  1.5 once/week composite** 

Ammonia as N (July) mg/L 10.1  1.1 once/week composite** 

Ammonia as N (August) mg/L 12.1  1.3 once/week composite** 

Ammonia as N (September) mg/L 12.1  1.7 once/week composite** 

Ammonia as N (October) mg/L 12.1  2.6 once/week composite** 

Ammonia as N (November) mg/L 12.1  3.1 once/week composite** 

Ammonia as N (December) mg/L 10.1  2.7 once/week composite** 

Oil & Grease mg/L 15  10 once/month grab 

Total Phosphorus mg/L *  * once/month composite** 

Total Kjeldahl Nitrogen mg/L *  * once/month calculated 

Nitrite + Nitrate mg/L *  * once/month composite** 

Copper, Total Recoverable µg/L *  * once/month composite** 

Cyanide, Amenable to Chlorination µg/L *  * once/month grab 

EFFLUENT PARAMETER(S) UNITS MINIMUM  MAXIMUM MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

pH – Units**** SU 6.5  9.0 once/month grab 

EFFLUENT PARAMETER(S) UNITS 
MONTHLY 
AVERAGE 
MINIMUM 

MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

Biochemical Oxygen Demand5 – Percent Removal (Notes 2 & 3, Page 
4) % 85 once/month calculated 

Total Suspended Solids – Percent Removal (Notes 2 & 3, Page 4) % 85 once/month calculated 

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE FEBRUARY 28, 2023.  
       *   Monitoring requirement only. 
     ** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at 30 minute intervals by an automatic 

sampling device.  
   *** Once each weekday means: Monday, Tuesday, Wednesday, Thursday, and Friday. 
 **** pH is measured in pH units and is not to be averaged.  



Page 4 of 9 
Permit No. MO-0104299 

 

OUTFALL 
#001 

TABLE A-2. 
FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS 

The permittee is authorized to discharge from outfall number(s) as specified in the application for this permit. The final effluent limitations in  
Table A-2 shall become effective on January 1, 2028 and remain in effect until expiration of the permit. Such discharges shall be controlled, limited 
and monitored by the permittee as specified below: 

EFFLUENT PARAMETER(S) UNITS 
FINAL EFFLUENT LIMITATIONS MONITORING REQUIREMENTS 

DAILY 
MAXIMUM 

WEEKLY 
AVERAGE 

MONTHLY 
AVERAGE 

MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

Limit Set: M 
Flow MGD *  * once/weekday*** 24 hr. total 
Biochemical Oxygen Demand5 (Note 3, 
Page 5) mg/L  45 30 once/week composite** 

Total Suspended Solids (Note 3, Page 5) mg/L  45 30 once/week composite** 

E. coli (Note 1, Page 5) #/100mL  1,030 206 once/week grab 

Ammonia as N (January) mg/L 12.1  3.1 once/week composite** 

Ammonia as N (February) mg/L 10.1  2.7 once/week composite** 

Ammonia as N (March) mg/L 10.1  2.7 once/week composite** 

Ammonia as N (April) mg/L 10.1  2.3 once/week composite** 

Ammonia as N (May) mg/L 12.1  1.9 once/week composite** 

Ammonia as N (June) mg/L 12.1  1.5 once/week composite** 

Ammonia as N (July) mg/L 10.1  1.1 once/week composite** 

Ammonia as N (August) mg/L 12.1  1.3 once/week composite** 

Ammonia as N (September) mg/L 12.1  1.7 once/week composite** 

Ammonia as N (October) mg/L 12.1  2.6 once/week composite** 

Ammonia as N (November) mg/L 12.1  3.1 once/week composite** 

Ammonia as N (December) mg/L 10.1  2.7 once/week composite** 

Oil & Grease mg/L 15  10       once/month grab 

Total Phosphorus mg/L *  * once/month composite** 

Total Kjeldahl Nitrogen mg/L *  * once/month calculated 

Nitrite + Nitrate mg/L *  * once/month composite** 

Copper, Total Recoverable µg/L 29.3  14.6 once/month composite** 

Cyanide, Amenable to Chlorination µg/L 8.5  4.3 once/month grab 

EFFLUENT PARAMETER(S) UNITS MINIMUM  MAXIMUM MEASUREMENT            
FREQUENCY 

SAMPLE                
TYPE 

pH – Units**** SU 6.5  9.0 once/month grab 

EFFLUENT PARAMETER(S) UNITS 
MONTHLY 
AVERAGE 
MINIMUM 

MEASUREMENT            
[...]
2.3-2.4   Self-explanatory.  
 

3. Owner – Provide the legal name, mailing address, phone number, and email address of the owner. 
3.1 Prior to submitting a permit to public notice, the Department of Natural Resources shall provide the permit applicant 15 days to 

review the draft permit for nonsubstantive drafting errors. In the interest of expediting permit issuance, permit applicants may 
waive the opportunity to review draft permits prior to public notice.  

3.2-3.4 Self-explanatory. 
 

4. Continuing Authority – Provide information for the permanent organization which will serve as the continuing authority for the 
operation, maintenance, and modernization of the facility.  The regulatory requirement regarding continuing authority is 
available at http://s1.sos.mo.gov/cmsimages/adrules/csr/current/10csr/10c20-6.pdf or contact the Department of Natural 
Resources Water Protection Program (see contact information below).  
 

5. Operator – Provide the name, certificate number, title, mailing address, phone number, and email address of the operator of 
the facility. 
 

6. Provide the name, title, mailing address, work phone number, and email address of a person who is thoroughly familiar with 
the operation of the facility and with the facts reported in this application and who can be contacted by the department. 

http://dnr.mo.gov/forms/780-1893-f.pdf
http://s1.sos.mo.gov/cmsimages/adrules/csr/current/10csr/10c20-6.pdf
http://www.dnr.mo.gov/internetmapviewer/
http://s1.sos.mo.gov/cmsimages/adrules/csr/current/10csr/10c20-6.pdf


 

 
 
7.1 Process Flow Diagram Examples 
 

 

 
 
 

7.2 A topographic map is available on the web at www.dnr.mo.gov/internetmapviewer/ or from the Department of Natural 
Resources’ Geological Survey in Rolla at 573-368-2125. 

7.3     For Standard Industrial Codes visit www.osha.gov/pls/imis/sicsearch.html and for the North American Industry Classification 
System, visit www.census.gov/naics or contact the Department of Natural Resources’ Water Protection Program. 

7.4-7.8 Self – explanatory. 
7.9 If wastewater is land-applied submit form I: www.dnr.mo.gov/forms/780-1686-f.pdf. 
7.10-8. Self-explanatory 
9.1 A copy of 10 CSR 25 is available at www.sos.mo.gov/adrules/csr/current/10csr/10csr.asp#10-25. 
9.2-9.9 Self – explanatory. 
 
 
 
 
 
 

http://www.dnr.mo.gov/internetmapviewer/
http://www.osha.gov/pls/imis/sicsearch.html
http://www.census.gov/naics
http://www.dnr.mo.gov/forms/780-1686-f.pdf
http://www.sos.mo.gov/adrules/csr/current/10csr/10csr.asp#10-25


 

 
INSTRUCTIONS FOR COMPLETING FORM B2 

APPLICATION FOR OPERATING PERMIT FOR FACILITIES THAT RECEIVE PRIMARILY DOMESTIC WASTE AND 
HAVE A DESIGN FLOW MORE THAN 100,000 GALLONS PER DAY  

(continued) 
PART B – ADDITIONAL APPLICATION INFORMATION 
10.-14. Self-explanatory 
  

PART C – CERTIFICATION 
15. Electronic Discharge Monitoring Report (eDMR) Submission System – Visit the eDMR site at 

http://dnr.mo.gov/env/wpp/edmr.htm and click on the “Facility Participation Package” link. The eDMR Permit Holder and 
Certifier Registration Form and information about the eDMR system can be found in the Facility Participation Package. 

 
Waivers to electronic reporting may be granted by the Department per 40 CFR 127.15 under certain, special circumstances.  A 
written request must be submitted to the Department for approval.  Waivers may be granted to facilities owned or operated by:   
a. members of religious communities that choose not to use certain technologies or 
b. permittees located in areas with limited broadband access.  The National Telecommunications and Information 

Administration (NTIA) in collaboration with the Federal Communications Commission (FCC) have created a broadband 
internet availability map:  http://www.broadbandmap.gov/.  Please contact the Department if you need assistance.     

 
16.  Signature – All applications must be signed as follows and the signatures must be original: 

a. For a corporation, by an officer having responsibility for the overall operation of the regulated facility or activity or for 
environmental matters. 

b. For a partnership or sole proprietorship, by a general partner or the proprietor. 
c. For a municipal, state, federal or other public facility, by either a principal executive officer or by an individual having 

overall responsibility for environmental matters at the facility. 
 

PART D – EXPANDED EFFLUENT TESTING DATA  
17. Self-explanatory.  ML/MDL means minimum limit or minimum detection limit. 
 

PART E – TOXICITY TESTING DATA 
18. Self- explanatory. 
 

PART F – INDUSTRIAL USER DISCHARGES AND RCRA/CERCLA WASTES 
19. Federal regulations are available through the U.S. Government Printing Office at 

https://www.gpo.gov/fdsys/browse/collectionCfr.action?collectionCode=CFR.  
19.1 Self – explanatory 
19.2 A noncategorical significant industrial user is an industrial user that is not a CIU and meets one or more of the following: 

i. Discharges an average of 25,000 gallons per day or more of process wastewater to the treatment works (with 
certain exclusions). 

ii. Contributes a process waste stream that makes up 5 percent or more of the average dry weather hydraulic or 
organic capacity of the treatment plant. 

iii. Is designated as an SIU by the control authority. 
20.-22.4 Self-explanatory. 
 

PART G – COMBINED SEWER SYSTEMS 
23.-24.4  Self-explanatory. 
 
 

Submittal of an incomplete application may result in the application being returned. 
 
 
This completed form and any attachments along with the applicable permit fees, should be submitted to: 
 

Department of Natural Resources 
Water Protection Program 

ATTN: NPDES Permits and Engineering Section 
P.O. Box 176 

Jefferson City, MO  65102-0176 
 
Map of regional offices with addresses and phone numbers are available on the web at http://dnr.mo.gov/regions/.  If there are any 
questions concerning this form, contact the appropriate regional office or the Department of Natural Resources, Water Protection 
Program, Operating Permits Section at 800-361-4827 or 573-751-6825.   
 

http://dnr.mo.gov/env/wpp/edmr.htm
http://www.broadbandmap.gov/
https://www.gpo.gov/fdsys/browse/collectionCfr.action?collectionCode=CFR
http://dnr.mo.gov/regions/

	mo0104299-cameron-wwtf-20221214-opren-fa-dekalb-cw
	MISSOURI CLEAN WATER COMMISSION
	MISSOURI STATE OPERATING PERMIT
	FACILITY DESCRIPTION
	FACILITY DESCRIPTION (continued):
	Outfall #001 – POTW
	Permitted Feature INF – Influent Monitoring Location –Headworks

	TABLE A-1.
	INTERIM EFFLUENT LIMITATIONS

	OUTFALL #001
	Total Phosphorus
	Total Kjeldahl Nitrogen
	Nitrite + Nitrate
	Copper, Total Recoverable
	Cyanide, Amenable to Chlorination
	EFFLUENT PARAMETER(S)
	Total Suspended Solids – Percent Removal (Notes 2 & 3, Page 4)
	OUTFALL #001
	TABLE A-2.
	FINAL EFFLUENT LIMITATIONS


	Total Phosphorus
	Total Kjeldahl Nitrogen
	Nitrite + Nitrate
	Copper, Total Recoverable
	Cyanide, Amenable to Chlorination
	EFFLUENT PARAMETER(S)
	Total Suspended Solids – Percent Removal (Notes 2 & 3, Page 5)
	OUTFALL #001
	TABLE A-3
	FINAL EFFLUENT LIMITATIONS


	Zinc, Total Recoverable
	PERMITTED FEATURE INF
	3.1
	12.1/2.4
	1/month
	C
	2.7
	12.1/2.4
	1/month
	C
	2.7
	12.1/2.4
	1/month
	C
	2.3
	6.0/1.1
	1/month
	C
	1.9
	6.0/1.1
	1/month
	C
	1.5
	6.0/1.1
	1/month
	C
	1.1
	6.0/1.1
	1/month
	C
	1.3
	6.0/1.1
	1/month
	C
	1.7
	6.0/1.1
	1/month
	C
	2.6
	12.1/2.4
	1/month
	C
	3.1
	12.1/2.4
	1/month
	C
	2.7
	12.1/2.4
	1/month
	C
	14.6
	*
	1/month
	C
	4.3
	***
	1/month
	G
	*
	***
	1/quarter
	C

	Part I – Facility Information
	Part II – Effluent Limitations and Monitoring Requirements
	* - Monitoring requirement only.             **** - C = 24-hour composite
	* - Monitoring requirement only.             **** - C = Composite
	Part III – Rationale and Derivation of Effluent Limitations & Permit Conditions


	Wasteload Allocations (WLA) for Limits:
	Conclusion and Finding


	Standard Conditions Part I (2014 version)
	Standard Conditions Part II (2013 version)
	Standard Conditions Part III (2019 version)
	STANDARD CONDITIONS FOR NPDES PERMITS ISSUED BY

	2022 NPDES Renewal Application--Form B2
	APPLICATION OVERVIEW
	BASIC APPLICATION INFORMATION
	SUPPLEMENTAL APPLICATION INFORMATION
	FOR AGENCY USE ONLY
	PART A – BASIC APPLICATION INFORMATION
	PART A – BASIC APPLICATION INFORMATION
	PART A – BASIC APPLICATION INFORMATION
	PART A – BASIC APPLICATION INFORMATION
	PART B – ADDITIONAL APPLICATION INFORMATION
	PART B – ADDITIONAL APPLICATION INFORMATION 
	14.      EFFLUENT TESTING DATA
	END OF PART B
	PART C – CERTIFICATION
	END OF PART C
	PART D – EXPANDED EFFLUENT TESTING DATA
	PART D – EXPANDED EFFLUENT TESTING DATA 
	PART D – EXPANDED EFFLUENT TESTING DATA 
	PART D – EXPANDED EFFLUENT TESTING DATA 

	END OF PART D
	PART E – TOXICITY TESTING DATA
	PART E – TOXICITY TESTING DATA 
	END OF PART E
	END OF PART F
	END OF PART G



	FACILITY NAME: CAMERON WWTF
	PERMIT NO: MO-0104299
	COUNTY: DEKALB
	An operating permit for a new or unpermitted facility: Off
	Construction Permit: 
	An operating permit renewal Permit MO: On
	Include completed Antidegradation Review or request to conduct an Antidegradation Review see instructions: 0104299
	Expiration Date: June 30, 2022
	An operating permit modification Permit MO: Off
	undefined: 
	Reason: 
	undefined_2: On
	undefined_3: Off
	NAME: CAMERON WWTF
	TELEPHONE NUMBER WITH AREA CODE: (816) 632-7361
	ADDRESS PHYSICAL: 2311 E GRAND AVE
	CITY: CAMERON
	STATE: MISSOURI
	ZIP: 64429
	First Quarter: NE
	Second Quarter: SE
	Third Quarter: SE
	Section: 13
	Township: 57
	Range: 30W
	COUNTY_2: DEKALB
	Easting X: 396619
	Northing Y: 4400580
	Name of receiving stream: Unnamed tributary to Brushy Creek
	Number or Outfalls Wastewater: 001
	Number or Outfalls Stormwater: 000
	Number or Outfalls instream: 000
	NAME_2: CITY OF CAMERON
	EMAIL ADDRESS: 
	TELEPHONE NUMBER WITH AREA CODE_2: (816) 632-2177
	ADDRESS: 205 N MAIN STREET
	CITY_2: CAMERON
	STATE_2: MISSOURI
	ZIP_2: 64429
	undefined_4: YES
	Are you a Publically Owned Treatment Works POTW: YES_2
	undefined_5: YES_3
	Privately owned Treatment Yes: Privately Owned Yes
	Are you a Privately Owned Treatment Facility regulated by the Public Service Commission PSC: NO_5
	NAME_3: Same as Above
	EMAIL ADDRESS_2: 
	TELEPHONE NUMBER WITH AREA CODE_3: Same as above
	ADDRESS_2: Same as Above
	CITY_3: Same as above
	STATE_3: same as above
	ZIP_3: same as above
	NAME_4: Keith Hill
	TITLE: LOCAL MANAGER I
	CERTIFICATE NUMBER IF APPLICABLE: 16106
	EMAIL ADDRESS_3: khill@alliancewater.com
	TELEPHONE NUMBER WITH AREA CODE_4: (662)-202-8521
	NAME_5: Keith Hill
	TITLE_2: LOCAL MANAGER I
	EMAIL ADDRESS_4: khill@alliancewater.com
	TELEPHONE NUMBER WITH AREA CODE_5: (816) 632-7361
	ADDRESS_3: PO BOX 245
	CITY_4: CAMERON
	STATE_4: MISSOURI
	ZIP CODE: 64429-0245
	FACILITY NAME_2: CAMERON WWTF
	PERMIT NO MO: 0104299
	OUTFALL NO: 001
	71 Process Flow Diagram or Schematic Provide a diagram showing the processes of the treatment plant  Show all of the treatment units including disinfection eg  Chlorination and Dechlorination influents and outfalls Specify where samples are taken Indicate any treatment process changes in the routing of wastewater during dry weather and peak wet weather Include a brief narrative description of the diagram Attach sheets as necessary: The WWTF treatment processes include screening, grit removal, activated sludge (oxidation ditches) and peak flow basin and secondary clarifiers. Sludge is thickened and aerobically digested prior to land application. The activated sludge process has a peak design flow of  4.8 million gallons per day (MGD). Wet weather flows exceeding this capacity are treated through the peak flow basin after screening and grit removal prior to discharge with the biologically treated flows through Outfall #001. The process flow diagram is attached.
	FACILITY NAME_3: CAMERON WWTF
	PERMIT NO MO_2: 0104299
	OUTFALL NO_2: 001
	undefined_7: 4952
	undefined_8: 
	Number of people presently connected or population equivalent PE: 9933
	Design PE: 16000
	Homes: 1875
	Trailers: 70
	Apartments: 555
	Other including industrial: 6
	Number of Commercial Establishments: 324
	76 Design Flow: 1.6 MGD
	Actual Flow: 1.46 MGD (average of Jan '13 to Nov '16)
	undefined_9: On
	undefined_10: Off
	77 Will discharge be continuous through the year Yes No Discharge will occur during the following months How many days of the week will discharge occur: Discharge will occur 7 days a week; 24 hours per day; during all 12 months of the year.
	If yes describe the number and types of industries that discharge to your facility Attach sheets as necessary: No
	TypeofIndustries: 
	undefined_11: No_2
	a Is this waste treated or will it be treated prior to entering the treatment works: No land applied
	22: Off
	undefined_14: No_5
	Has a wasteload allocation study been completed for this facility: Yes_6
	Group3: yes lab outside
	Group4: Yes push button
	Group5: Yes additional procedures
	Group6: Yes advanced
	Group7: No sophisticated
	FACILITY NAME_4: CAMERON WWTF
	PERMIT NO MO_3: 0104299
	OUTFALL NO_3: 001
	Is the sludge a hazardous waste as defined by 10 CSR 25: No_12
	DesignDryTons: 492.9
	ActualDryTons: 175.2
	Sludge storage provided: 9538
	Cubic feet: 210
	Days of storage: 4.02
	No sludge storage is provided: Off
	Sludge is stored in lagoon: Off
	Holding Tank: On
	Building: Off
	Basin: Off
	Lagoon: Off
	Concrete Pad: Off
	Other Describe: Off
	undefined_16: 
	Anaerobic Digester: Off
	Storage Tank: On
	Lime Stabilization: Off
	Lagoon_2: Off
	Aerobic Digester: On
	Air or Heat Drying: Off
	Composting: Off
	Other Attach Description: Off
	Land Application: On
	Contract Hauler: Off
	Hauled to Another Treatment Facility: Off
	Solid Waste Landfill: Off
	Surface Disposal Sludge Disposal Lagoon Sludge Held For More Than Two Years: Off
	Incineration: Off
	Other Attach Explanation Sheet: Off
	undefined_17: 
	By applicant: Yes
	By others: Off
	NAME_6: 
	EMAIL ADDRESS_5: 
	ADDRESS_4: 
	CITY_5: 
	STATE_5: 
	ZIP CODE_2: 
	CONTACT PERSON: 
	TELEPHONE NUMBER WITH AREA CODE_6: 
	PERMIT NO MO_4: 
	undefined_20: On
	undefined_21: Off
	NAME_7: 
	EMAIL ADDRESS_6: 
	ADDRESS_5: 
	CITY_6: 
	STATE_6: 
	ZIP CODE_3: 
	CONTACT PERSON_2: 
	TELEPHONE NUMBER WITH AREA CODE_7: 
	PERMIT NO MO_5: 
	Does the sludge or biosolids disposal comply with Federal Sludge Regulation 40 CFR 503: Yes_13
	99 Does the sludge or biosolids disposal comply with Federal Sludge Regulation 40 CFR 503 Yes No Explain: All Bio-Solids / Sludges meet Class B requirements and are tested to meet pathogen reductions by means of the SOUR tests and all requirements to land apply the Bio-Solids.
	FACILITY NAME_5: CAMERON WWTF
	PERMIT NO MO_6: 0104299
	OUTFALL NO_4: 001
	undefined_22: 40
	Does significant infiltration occur in the collection system: On
	Yes_14: Off
	102 Does significant infiltration occur in the collection system Yes No If yes briefly explain any steps underway or planned to minimize inflow and infiltration: Work is being performed to make improvements to the watersheds serving the City of Cameron. Professional contractors are in the process of CCTV determined collection system lines within certain watersheds basins, making repairs to such lines as well as lining manholes requiring such, and making corrections to improper line sizing when encountered during the process.
	Does any bypassing occur anywhere in the collection system or at the treatment facility: Yes_15
	Does any bypassing occur anywhere in the collection system or at the treatment facility Yes No If yes explain: Although not considered a bypass, wet weather flows exceeding the capacity of the biological treatment process are treated through the peak flow clarifier prior to being discharged with biological treatment flows through Outfall 001. 
	If Yes list the name address telephone number and status of each contractor and describe the contractors responsibilities: Yes_16
	NAME_8: ALLIANCE WATER RESOURCES, INC.
	MAILING ADDRESS: PO BOX 245, CAMERON, MISSOURI 64429-0245